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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMAJ/LTE/5G NR Phone + BT/BLE, DTS/UNII a/b/g/n/ac and
NFC

MODEL NUMBER: SM-A236M/DSN, SM-A236M/N

SERIAL NUMBER: R3CT506PHRL (CONDUCTED, Original);

R3CT506PD1T, R3CT506PDCD (RADIATED, Original);
617c80251d347ece, 617¢8028f4347ece (RADIATED, Spot-check);

DATE TESTED: 2022-05-12 ~ 2022-06-29(Original);
2022-06-22 ~ 2022-07-01(Spot-check);

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for infor mational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
7 -
Seokhwan Hong Sungeun Lee
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
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1.1. INTRODUCTION OF TEST DATA REUSE

This report referenced from the FCC ID: ABLSMA236BN DTS WLAN(FCC CFR 47 Part 15C).
And the applicant takes full responsibility that the test data as referenced in this report represent
compliance for this FCC ID.

1.2. DIFFERENCE

The FCC ID: ASLSMA236MN shares the same enclosure and circuit board as FCC ID:
A3LSMA236BN. The WLAN antennas and surrounding circuitry and layout are identical
between these two units.

After confirming through preliminary radiated emissions that the performance of the FCC ID:
A3LSMA236BN remains representative of FCC ID: ABLSMA236MN. The test data of FCC ID:
A3LSMA236BN being submitted for this application to cover WLAN features.

1.3. SPOT CHECK VERIFICATION DATA
Worst case of the radiated band-edge and radiated spurious emissions)

Original model Spot check model
Band Test Item Mode Frequency Test Limit SM-A236B/DSN Results SM-A236M/DSN Results | Deviation Remark
FCC ID : A3LSMA236BN | FCC ID : A3LSMA236MN

BANDEDGE 802.11b 2412 MHz 74 dBuV/m 69.85 dBuVv/m 68.21 dBuv/m -1.64 dB
RSE 802.11b 4914 MHz 54 dBuV/m 44.69 dBuV/m 45.36 dBuV/m 0.67 dB
DTS WLAN | BANDEDGE 802.11g 2412 MHz 54 dBuV/m 49.91 dBuV/m 51.06 dBuV/m 1.15dB
(24GHz) RSE 802.11g 4824 MHz 54 dBuV/m 36.16 dBuV/m 35.23 dBuV/m -0.93 dB
BANDEDGE 802.11n HT20 2472 MHz 54 dBuV/m 49.64 dBuV/m 4945 dBuV/m -0.19 dB

RSE 802.11n HT20 9748 MHz 74 dBuV/m 48.31 dBuV/m 48.22 dBuV/m -0.09 dB Noise floor

Comparison of two models, upper deviation is within 3 dB range and all test results are under FCC
Technical Limits.

1.4. REFERENCE DETAIL

Reference application that contains the reused reference data in the individual test reports:

Equipment Reference FCC ID Application | Reference Test | Exhibit Variant Test Data
Class (Parent) Type report number Type Report Number | Re-used
4790406778-E3 Test 4790406782-E3 Al
Original (802.11b/g/n) Report (802.11b/g/n)
DTS A3LSMAZ36BN Grant 4790406778-E4 Test 4790406782-E4 All
Bluetooth LE Report Bluetooth LE
Original 4790406778-E5 Test 4790406782-E5
DSS A3LSMA236BN Grant (Bluetooth) Report (Bluetooth) Al
Original 4790406778-E6 Test 4790406782-E6
NIl A3LSMA236BN Grant (802.11a/n/ac) | Report | (802.1l1a/n/ac) Al
Original 4790406778-E7 Test 4790406782-E7
DXX A3LSMA236BN Grant (NFC) Report (NFC) All
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

2. TEST METHODOLOGY

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 558074 D01 DTS Meas Guidance v05r02.
ANSI C63.10-2013.

PO

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the
test results sections.

218 Maeyeong-ro
X] Chamber 1(3m semi-anechoic chamber)
X] Chamber 2(3m semi-anechoic chamber)
X
L]

Chamber 3(3m semi-anechoic chamber)
Chamber 4(3m Full-anechoic chamber)
[ ] Chamber 5(3m Full-anechoic chamber)

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. CALIBRATION AND UNCERTAINTY

41. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2 SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
28.9 dBuV/m = 36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB

43. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.02dB
Radiated Disturbance, 30 MHz to 1 GHz 4.05dB
Radiated Disturbance, 1 GHz to 18 GHz 5.78 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.58 dB

Uncertainty figures are valid to a confidence level of 95%.

44. DECISION RULE

Decision rule for statement(s) of conformity is based on Procedure 2, Clause 4.4.3 in IEC Guide
115:2007.
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

5. EQUIPMENT UNDER TEST
5.1. EUT DESCRIPTION

The EUT is a GSM/WCDMA/LTE/5G NR Phone + BT/BLE, DTS/UNII a/b/g/n/ac and NFC.
This test report addresses the DTS (WLAN) operational mode.

WiFi operating mode

Frequency rage Mode ANT 1
2 4GH 802.11b SISO TX/RX
. z
(2412 MHz ~ 2472 MHz) 802.11g SISO TX/RX
802.11n(HT20) SISO TX/RX

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted average output power as follows:

S EEy Output Power Output Power
Range Mode [dBm] [MW]
[MHZz]

802.11b SISO 19.23 83.75

2412 - 2472 802.11¢g SISO 17.47 55.85

802.11n(HT20) SISO 17.54 56.75

5.3. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unigue coupling to the intentional radiator shall
be considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

ANT Gain
Frequency [dBi]
2412 ~2472 -4.70
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

5.4. TESTED CHANNELS LIST

ch. Frequency 11b 119 11n(HT20)
[MHZ] [SISO] [SISO] [SISO]
1 2412 ¢} O )
2 2417 e} - ]
6 2437 o] O ]
10 2 457 o] o O
11 2 462 o] O ]
12 2 467 e} O ]
13 2472 o] o @)

Note: Tested channels are applied to all test items.

5.5. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.
Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/High
Channels.

Worst case of antenna axis: X

Based on the baseline scan, the worst-case data rates were:

802.11b mode: 1 Mbps 1TX

802.11g mode: 6 Mbps 1TX

802.11n HT20 mode: MCSO0 1TX

All radiated and power line conducted tests were performed attached with travel adapter for the
worst case condition mode.

Test case configuration for 802.11b, g, n HT20 modes: Conducted, Radiated

SISO Target[dBm]
802.11n
ch. Freq. 802.11b 802.11g 120
1 2412 175 17 16.5
2 2417 18 17
6 2437
10 2457 18 17 17
11 2462 135 16 15.5
12 2467 7 5 5]
13 2472 7 5 45
Radiated Band-Edge, Conducted Band-Edge
Radiated Band-Edge, Radiated Spurious Emission, Conducted Band-Edge, Conducted Spurious Emission, PSD

-Radiated Spurious Emission, Conducted Spurious Emission, PSD
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

5.6. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA800 R37MANQ1E72SE3 N/A
Data Cable SAMSUNG EP-DN980 GH39-02115A BWE N/A
Earphone SAMSUNG GH59-15055A EHS64AVFWE N/A

/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A
2 Audio 2 Mini-Jack Unshielded 0.7m N/A
TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable DTS mode.
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Adaptor

AC Main

\—( 3m SAC
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

6. MEASUREMENT METHOD
6 dB BW : ANSI C63.10-2013, Section 11.8.2 Option 2

OUTPUT POWER : ANSI C63.10-2013, Section 11.9.2.3.1 Method AVGPM

POWER SPECTRAL DENSITY : ANSI C63.10-2013, Section 11.10.3 & 11.10.5 Method
AVGPSD-1 and Method AVGPSD-2

Qut-of-band Emissions (Conducted) : ANSI C63.10-2013, Section 11.11 Emissions in
nonrestricted frequency bands

Out-of-band Emissions in Non-restricted Bands: ANSI C63.10-2013, Section 11.11 Emissions in
nonrestricted frequency bands

Out-of-band Emissions in Restricted Bands : ANSI C63.10-2013, Section 11.12 Emissions in
restricted frequency bands

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2
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REPORT NO: 4790406782-E3V2
FCC ID: ASLSMA236MN

DATE: 2022-07-11

7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 2022/08/19
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 2022/08/13
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 2022/08/13
Antenna, Horn, 18 GHz ETS 3115 00167211 2022/07/27
Antenna, Horn, 18 GHz ETS 3115 00161451 2022/08/15
Antenna, Horn, 18 GHz ETS 3117 00168724 2022/07/27
Antenna, Horn, 18 GHz ETS 3117 00168717 2022/08/15
Antenna, Horn, 40 GHz ETS 3116C 00166155 2022/08/04
Preamplifier ETS 3116C-PA 00168841 2022/08/04
Preamplifier, 1000 MHz Sonoma 310N 341282 2022/08/02
Preampdlifier, 1000 MHz Sonoma 310N 351741 2022/08/02
Preamplifier, 1000 MHz Sonoma 310N 370599 2022/08/02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 1876511 2022/08/02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 1896138 2022/08/02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 2029168 2022/08/02
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54170614 2022/08/04
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54490312 2022/08/04
Average Power Sensor Agilent/ HP u2000 MY54270007 2022/08/04
Average Power Sensor Agilent/ HP u2000 MY54260010 2022/08/04
Attenuator PASTERNACK PE7087-10 A001 2022/08/03
Attenuator PASTERNACK PE7087-10 A008 2022/08/03
Attenuator PASTERNACK PE7004-10 2 2022/08/02
Attenuator PASTERNACK PE7087-10 A009 2022/08/03
EMI Test Receive, 40 GHz R&S ESU40 100439 2022/08/02
EMI Test Receive, 40 GHz R&S ESU40 100457 2022/08/02
EMI Test Receive, 3 GHz R&S ESR3 101832 2022/08/02
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 2022/08/02
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 2022/08/02
Low Pass Filter 5GHz Micro-Tronics LPS17541 019 2022/08/02
High Pass Filter 3GHz Micro-Tronics HPM17543 010 2022/08/02
High Pass Filter 3GHz Micro-Tronics HPM17543 015 2022/08/02
High Pass Filter 3GHz Micro-Tronics HPM17543 020 2022/08/02
High Pass Filter 6GHz Micro-Tronics HPS17542 009 2022/08/02
High Pass Filter 6GHz Micro-Tronics HPS17542 016 2022/08/02
High Pass Filter 6GHz Micro-Tronics HPS17542 020 2022/08/02
LISN R&S ENV-216 101837 2022/08/05
Antenna, Loop, 9kHz-30MHz R&S HFH2-Z2 100418 2023/10/06
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

8. SUMMARY TABLE

FCC Part o — Test
Section Test Description Test Limit Condition Test Result
1(2)%;‘)7 Occupied Bandwidth(6dB) > 500kHz PASS
2.1051, Band Edge / Conducted
15.247(d) | Spurious Emission -30 dBc PASS
Conducted
15.247
(b)(3) TX conducted output power <30dBm PASS
15.247(e) | PSD < 8 dBm/3kHz PASS
AC Power Line conducted . Power Line
15.207(a) emissions Section 11 conducted PASS
15.205, : . . ,
15.209 Radiated Spurious Emission < 54dBuV/m(Av) Radiated PASS
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REPORT NO: 4790406782-E3V2
FCC ID: ASLSMA236MN

DATE: 2022-07-11

9. ANTENNA PORT TEST RESULTS

9.1. ON TIME AND DUTY CYCLE
LIMITS
None; for reporting purposes only.
On Period Duty Duty Duty Cycle T
Mode Time [ms] Cycle X Cycle X Correction Minimum
[ms] [Linear] [%] Factor[dB] | VBWI[kHZz]
802.11b SISO 8.622 8.721 0.989 98.865 - 0.116
802.11g SISO 2.795 2.833 0.987 98.659 - 0.358
802.11n(HT20) SISO 2.599 2.637 0.986 98.559 - 0.385

Note. According to ANSI C63.10 Section 11.6, do not apply the Duty Cycle Correction Factor judging that

a duty cycle of greater than or equal to 98% is continuous signal.

802.11b

802.11g

Vesight Spetrum Aneyzer 51078
A | comec SoEEaT KL

ALIGH TG
g Type: RMS

RO Test -+ Trig:RFBurst

IFGain:Low Atten: 40 dB.

#Avg Type: RMS

PNO:Fast —+— Trig: RF Burst
IFGain:Low Atten:

408

0 dB/div__Ref 23,00 dBm iv__Ref 23.00 dBm

e 7 ¥ LR

Center 2437000000 GHz Center 2.437000000 GHz

pan 0 Hz

Span 0 Hz S|
Res BW 8 MHz #VBW 50 MHz Sweep 30.00 ms (10001 pts) Res BW 8 MHz #VBW 50 MHz Sweep 8.000 ms (10001 pts)
acluonelTRelscll o LY L FUeTO UNCTIO FURCTIOM VALUE -
1N 8718 ms 18.32 dBm 1N t 2.165 ms 1729 dBm
2 A1 t o 8522ms 18)  062dB 2 a1 t (8l 2795ms (4) 42008
e t ial 872ims (A)  052dB 3 a1 t (4l 2833ms (&) 017dB
4
5 5
6 &
7 7
8 8
9 9
10 10
1 7
=

802.11n HT20

Keysight Spectrum Anayzer - 1078
L

] #Avg Typs: RS
NG Fast —e- TG
IFGaindow Atten: 40 4B
0dBidiv__Ref 23.00 dBm
Log———T1 T Y
Center 2.437000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 8.000 ms (10001 pts)
0 e ) S [Focionmonl nciovwe B
1N t 3406 ms 16.99 dBm
2 a1 t (8 2589 ms (A) 1.46 dB
& a1 T (a) 2636 ms (4) 02208
4
5
6
7
8
9
10
"
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

9.2. 6dB BANDWIDTH

LIMITS

FCC 8§815.247 (a) (2)
The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to KDB 558074 D01 15.247 Meas Guidance: The transmitter output is connected to
a spectrum analyzer with the RBW set t0100 kHz, the VBW >= 3 x RBW, peak detector and
max hold.

ANSI C63.10-2013, Section 11.8.1

RESULTS
- Please refer to the next page

WORST CASE TEST PLOTS

Keysight Spectrum Analyzer - Occupied 8 ==
RL T RF R ENSE:INT| | N 11:57:28 PMJun 16,2022
Canter Freq: 2.462000000 GHz Radio Std: None
-~ Trig: Free Run Avg|Hold: 100/100
AIFGain:Low #Atten: 20 dB Radio Device: BTS

10 dBidiv Ref 25.00 dBm
Log
Center 2,462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms

Occupied Bandwidth Total Power 20.5 dBm

13.843 MHz

Transmit Freq Error 74.742 kHz OBW Power 99.00 %

x dB Bandwidth 8.059 MHz x dB -6.00 dB
1sa m
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REPORT NO: 4790406782-E3V2
FCC ID: ASLSMA236MN

DATE: 2022-07-11

9.2.1. 802.11b MODE IN THE 2.4 GHz BAND

B Bandwidth [MHz Minimum
Channel Fre'c\q/ll|J_|ency 0 ¢ andwidth | ] Limit
[k ANT 1 [MHZ]
1 2412 9.058
2 2417 8.575
6 2437 9.058
10 2 457 9.071
11 2462 8.059 0.5
12 2 467 8.583
13 2472 8.076
Worst 8.059
9.2.2.802.11g MODE IN THE 2.4 GHz BAND
6 dB Bandwidth [MHz Minimum
Channel Fre|c\1/|l|1_|ency [MHZ] L
[437 ANT 1 (MHzZ]
1 2412 10.990
6 2 437 13.850
10 2 457 11.570
11 2 462 13.810 0.5
12 2 467 12.520
13 2472 13.220
Worst 10.990
9.2.3.802.11n HT20 MODE IN THE 2.4 GHz BAND
6 dB Bandwidth [MHz Minimum
Channel FregﬂllJ_'ency [ ] Limit
[MHZ] ANT 1 [MHZ]
1 2412 16.560
2 2417 13.860
6 2 437 15.330
10 2 457 16.550 05
11 2 462 12.790 :
12 2 467 14.800
13 2472 12.610
Worst 12.610
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FCC ID: ASLSMA236MN

9.3. OUTPUT POWER

LIMITS

FCC §15.247 (b) (3)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

TEST PROCEDURE

Measurements perform using a wideband RF frame average power sensor.

The cable assembly insertion loss and duty cycle correction factor was entered as an offset in
the power sensor to allow for direct reading of power.

Output power measurement was performed utilizing the 8.3.2.3 under KDB558074 D01 15.247
Meas Guidance.

ANSI C63.10-2013, Section 11.9.2.3.1 Method AVGPM

Page 19 of 53

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: A3BLSMA236MN
9.3.1. TEST RESULTS
- 802.11b,g,n mode
Frequency Average Power P‘?W9r
Mode Channel [MHzZ] [dBm] Limit
[dBm]
1 2412 17.64
2 2417 18.26
6 2 437 19.23
802.11b 10 2 457 18.04
11 2 462 13.94
12 2 467 7.54
13 2 472 7.33
Worst Case 19.23
1 2412 17.47
6 2 437 17.08
10 2 457 17.25
e 11 2 462 16.27 30.00
12 2 467 5.33
13 2472 5.09
Worst Case 17.47
1 2412 16.86
2 2417 17.52
Al 6 2 437 17.25
HT20 10 2 457 17.54
11 2 462 15.67
12 2 467 5.17
13 2 472 4.47
Worst Case 17.54

- Calculation of Output Power result

Average Power = Meas. Power + Duty Cycle CF
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

9.4. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247 (e)
RSS-247 (5.2) (b)

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

TEST PROCEDURE

Power Spectral Density was performed utilizing the section8.4 under KDB558074 D01 15.247
Meas Guidance.

ANSI C63.10-2013, Section 11.10.3 & 11.10.5
RESULTS

- Please refer to the next page

WORST CASE TEST PLOTS

ANT 1

802.11b / 6 Channel

eyt Speciram nstyes - 51078 T e
RL i

3 S
PNO: Wide —+— Trig: FreeRun AvglHold: 1001100
IFGain:Low Atten: 30 dB

0de/div - Ref 20.00 dBm
og

Center 2,43700 GHz Span 25.50 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.333 ms (20001 pts)
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

9.4.1. 802.11b/g/n HT20 MODE TEST RESULTS

ApelE | Elnenre] Fre[mez?cy [dgr?]a;io%iﬁz] pigiels T([)c;gln?/igoilﬁzsilj [5 §’3EL’E’§]
1 2 412 0516 - 0516
2 2417 1.285 1.285
6 2437 2.437 - 2.437
802.11b | 10 2 457 0.957 0.957
11 2 462 -2.689 - -2.689
12 2467 -8.925 - 8.925
13 2472 -0.237 - 20.237
1 2 412 20.744 - 20.744
6 2437 -0.498 - -0.498
10 2 457 -0.653 -0.653
802.11g 11 2 462 -0.808 - -0.808 8.00%*
12 2467 12.654 - 12.654
13 2472 12.779 - 12.779
1 2 412 1.241 - 1241
2 2417 -0.923 20,923
s02 11 6 2437 -0.890 - -0.890
e 10 2 457 -0.537 20,537
11 2 462 -2.044 - 22,044
12 2467 13.141 - 13.141
13 2472 13.951 - 13.951

- Calculation of Output PSD result
-1TX : Corr'd PSD = Meas PSD + Duty Cycle CF
Notel. RBW 100kHz measurement data is lower than 3kHz limit.
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9.5. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)
RSS-247 5.5

Output power was measured based on the use of average measurement, therefore the required
attenuation is 30 dB.

TEST PROCEDURE

KDB 558074 D01 v05r02, Section 8.5
ANSI C63.10-2013, Section 11.11.3

RESULTS
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FCC ID: ASLSMA236MN

9.5.1. 802.11b MODE

Keysght Spectrum Anslyzer - S1078 Keysght Spectrum Anshyzer - SUI7E o e
] #Avg Type: RMS
PNO:Fast -+~ Trig: FreeRun Avg|Hold:>1001100 PRG: Fast ~s-  Trig: Free Run
IFGain:Low Aten: 40 dB IFGalnLow Anen: 30 dB
Mkr2 2.386 210 0 GHzZ Mkr2 26.119 5 GHZ
102y Ref 30.00 dBm 9.835 dBm| 10 c5idy_ Ref 20.00 dBm -39.62 dBm
o8 °q o
- v
&
|
[} U | p— ”
s
Genter 240000 GHz Span 50.00 MHz Start 30 MHz Stop 26,50 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 2,667 ms {20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 9733 ms (40001 pts)
LS RS | L Fecon Telcronwonl _ Fhcronwe ] | S S S .1 D 153 A 25 S -
1 N f 2417 482 5 GHz 9723 dBm 1 N f 24156 GHz 851 dBm
-J N f 2386 210 0 GHz -39.635 dBm -3 N 1 261195 GHz -39.62 dBm
4 4
5 13
[] L3
7 T
8 L]
] 9
10 10
1" - 1 -
Kera e ety < I078 = Fero sy oy - S0TE
AL | RF__ [s0G_DC | CORREC [ senseant] ALIGN AUTO 013746 4 RL 3 E [ SENSE.INT ALIGH AT
| #Avg Type: RIS Tasce] ] #Avg Type: RMS
PHO:Wige —— Trig: FreeRun AvglHold: 1001100 el PO Fast s~ Trig: Free Run
1FGainLow Atten: 40 dB DeT| IFGaln:Low Atten: 30 dB
Mkr1 2.436 490 0 GHz
0By Ref 30.00 dBm 11.031 dBm 10 ¢8/dy Ref 20.00 dBm
Leog Log T
o
ik ahdl " ity .
100 b
. Start 30 MHz Stop 26,50 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
o S S S S A .1 0 151 A 25V S -
| ! 1 N f 24361 GHz 9.34 dBm
2l N 1 26,080 5 GHz -38.78 dBm
0o 3
4
13
L3
co0 H
L]
H
Center 2.43700 GHz Span 30.00 MHz 1 1
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) . i,
Koy Syt e - 1070 Fero sy oy - S0TE
#Avg Type: RMS. #Avg Type: RMS
PNO:Fast ~- Trig: FreeRun Avg|Hold: 1001100 BNOFast (30 Trig: Free Run
IFGain:Low Aten: 40 dB IFGalnLow Anen: 30 dB
MKkr2 2.492 376 0 GHzZ
10deidv__ Ref 30.00 dBm -40.260 dBm| 10 dBidy_ Ref 20.00 dBm
Log Log 1
. O
o
| []
[} i~ I
i
Genter 248350 GHz Span 70.00 MHz Start 30 MHz Stop 26,50 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 2,667 ms {20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 9733 ms (40001 pts)
LS RS | L Fecon Telcronwonl _ Fhcronwe ] | S S .1 D 153 A 251 S -
1 N f 2457 491 5 GHz 8800 dBm 1 N f 2458 6 GHz 7.37dBm
-J N f 2492 376 0 GHz -40.260 dBm -3 N 1 25993 1GHz -39.66 dBm
4 4
5 13
[] L3
7 T
8 8
] 9
10 10
1 - 11 -
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FCC ID: ASLSMA236MN

Keysght Specirum Anslyze: - SLO78
AL & sin_C

eyt Specram Al - S1070
fL T
| wg
O Fast ~e-  Trig: FreeRun AvglHold: 1001100

FNG:Fast -~ Trlg: FreeRun AvglHold: 1001100
IFGain:Low Atten: 40 dB FGain aw Atten: 40 4B
1048y Ref 30,00 dBm 10 g8/div_ Ref 30.00 dBm
Log Log
)
W
Center 2.40000 GHz Span 50.00 MHz Center 2.48350 GHz Span 70.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2,667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2,667 ms (20001 pts)
[kl MCoF TRCT SCL L L Fernon TFCTon Tl Fukeonvae I S S = S S S 1 5 ) 0 5.7
1 N f 24114750 GHz 8544 dBm 1 N T 2.462 500 0 GHz. 4844 dBm
-J N t 23999850GHz  -37.389dBm -3 N { 2508696 5GHz 39736 dBm
4 4
5 5
8 L]
7 7
8 g
8 2
10 10
1 "
o aus wsa saTus

1 Channel Band-edge

Keyaght Specirum Anslyaes - SLO78
AL 5 ET: GN A

#Avg Type: RMS
AvglHeld: 100/100

eyt Specram Al - S1070
L T LIGH AUTO E
#iAvg Type: RMS
PNO-Fast -+~ Trig: FreeRun Avg|Held: 1001100 PO Fast s~ Trig: Free Run
IFGain:Low Atten: 30 B FGain aw Atten: 30 4B
Mkr2 2
10d8idy__ Ref 20,00 dBm 10 98/div_ Ref 20.00 dBm
Log Log
0 0
Center 2.48350 GHz Span 70.00 MHz Center 2.48350 GHz Span 70.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2,667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2,667 ms (20001 pts)
[Eemcodrrdsal % T Facton Funcrionwbtal_ Funcronwie B 0 S S = S S S ] 5T 0 5.7
1 N f 2488 488 5 GHz -1.084 dBm 1 N T 2472496 0 GHz -1.132 dBm
-J N t 25154856GHz  48.102dBm -3 N { 24835175GHz 45,090 dBm
4 4
5 5
8 L]
7 7
8 g
8 2
10 10
1 "
o aus wsa saTus

12 Channel Band-edge
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DATE: 2022-07-11

9.5.2. 802.11g MODE

1 Channel Band-edge

P Cr———TT =Tl [y ——— Tl
RL_ | R[50 D | COWEC = ALTG AT 01:46:00 Mun 16, 2022 AL W [sia o SENSE INT] ALIGH AT 02014 A0 18, 2022
Hhvg Type: RS Toace[ S 1€ T ] #hvg Type: RS
FRGiTas —e—  Trig: FreeRun AvglHold: 100100 e NG Fast (o Trig: Free Run
IFGain-Low Atten: 30 4B oeTlP IFGainLow Atten: 30 dB
Mkr1 2.398 222 5 GHZ] MKr2 26.069 9 GHZ)
10 s Ref 20.00 dBm -33.659 dBm 10 c5id_ Ref 20.00 dBm -39.65 dBm)
og og [
‘C’
y
e é
PPN PR I Y
o bttty
0o 6
; Start 30 MHz Stop 26,50 GHz.
[#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts|
. |Frvoserrase % 1 ] FiRcron T Fumctonwori] ————— Fukcronuaoe
1 N f 24116 GHz 514 dBm
2 N 1T 26.0699 GHz -39.65 dBm
600 3
4
1
. L3
00 s
8
9
lCenter 2.40000 GHz Span 50,00 MHz| 1 1
[#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pls! . i,
= o] o p——

In-Band Reference Level

NereightSpectram Aratyem - S1078 Tl [ re—
aL R [s08 OC | Comec [ cenena ALTEN AT 014592 Mo 18,2022 R W [sia oC SENsENT L
| #Avg Type: RINS EEEN #Avg Type: RMS
RO Wilde ——  Trig: FreeRun AvglHold: 100/100 T PO Fast (o Trig: FresRun
IEGainiLow Atten: 30 4B oeTlP IFGainLow Atten: 30 dB
Mkr1 2.438 255 5 GHZ]
1ocedy  Ref 20.00 dBm 8.233 dBm 10 dB/dy_ Ref 20.00 dBm
Log Log
é v
g
10 i
200 Py b At s aad
o0
) Start 30 MHz Stop 26.50 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts,
. | MkA[ MosE TRC] S [ FUNCTION [ FUNCTONWIDTHL____FukcTioNvave i
1 N f 24348 GHz 5.40 dBm
= HREER 261288GHz  38.62dBm
600 3
H
5
. L3
% g
8
9
Center 2.43700 GHz Span 30.00 MHz = 1
LsRes BW 100 kHz HVBW 300 kHz Sweep 1333 ms (20001 pis) .
- e - m—

Keysght Specirum Anshyae: - SI078
AL B [sn 0C SENSE.INT

" #Avg Type: RMS

10 Channel Band-edge

o ———TT
AL | R[50 O | COWeC [ cenena ALTGN AUT "
] #Avg Type: RMS Thace] q ]
FRO:Tast e Trig: FreeRun AvglHold: 100/100 T PO Fast (o Trig: FresRun
IFGain-Low Atten: 30 48 oeTlP IFGainLow Atten: 30 dB
Mkr1 2.483 632 5 GHZ] Mkr2 25.611 3 GHZ
19gein_Ref 20.00 dBm -49.063 dBm 10 e Ref 20.00 dBm -38.58 dBm)
%
a /‘1
v
g
o ¥
preaey %
-200 =i T~
o0
) Start 30 MHz Stop 26.50 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts,
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1 N f 2456 6 GHz 481dBm
= HREER 255113GH 3858 dBm
600 3
H
5
. L3
% g
8
H
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LsRes BW 100 kHz HVBW 300 kHz Sweep 2,667 ms (20001 pis) .
- e - m—
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Keyght Specirum Ansyzer - S1078 Fepsght Specirum Anslyze: - S1078
"L R 00 kL [ D ]
v Type: wy Type:
BNO:Fast -+~ Trig: FreeRun Avg[Hold: 1001100 NG Fast ~o-  Trig: FreeRun AvglHold: 1001100
IFGain:Low Atten: 30 B FGain aw Atten: 20 4B
Mkr2 2.4 Mkr2
10d8idiv__ Ref 20,00 dBm -44 ¢ 0dBidy  Ref 10.00 dBm
Log Log
A
O g
Center 2.48350 GHz Span 70.00 MHz Center 2.48350 GHz Span 70.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
I A WCTION WID FUNCTION VALUE E [Preicesrndse 51 v T FAcTon T FscronworRl_Fcronwe
1 N 2480 7290 GHz 7.408 dBm 1 N T 468 264 0 GHz. -3.570 dBm
-J N f 2.484 4450 GHz 44,406 dBm -3 N f 24837310 GHz -57.596 dBm
4 4
5 5 =
8 L]
7 7
] 8
8 2
10 10
i "
! smarus = status

11 Channel Band-edge

Keyssght Specirum Anshyzer - S1078
AL 0

: vg Type: RMS
Trig: Free Run AvglHold: 1001100
Auten: 20 B

FHO:Fast ==
1FGainiLow

10deidy  Ref 10.00 dBm
Log

Span 70.00 MHz
Sweep 2,667 ms (20001 pts)

Center 2.48350 GHz
#Res BW 100 kHz

#VBW 300 kHz

I —

1N 2.473 262 0 GHz -3.747 dBm

a2l N f 2483 598 0 GHz -46.910 dBm
3
4
]
]
7
8
]
0
1

13 Channel Band-edge

Page 27 of 53

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4790406782-E3V2

FCC ID: ASLSMA236MN

DATE: 2022-07-11

9.5.3. 802.11n HT20 MODE

Keysght Specirum Anshyae: - SI078
AL B [sn 0C

" #Avg Type: RMS

Kera e ety < I078 =
AL | e [s0% oc | comec [ senseanti ALIGN ATO o216
I #Rvg Type: RWS TRage] ]
FWOTTast —— Trig: FreeRun AvglHold: 100100 ! NG Fast (5 Trig: FreeRun
IFGain-Low Atten: 30 4B oeTlP IFGainLow Atten: 30 dB
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11

FCC ID: ASLSMA236MN

10. RADIATED TEST RESULTS

LIMITS
FCC 815.205 and §15.209
Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uVv/m) Measurement Distance (m)
0.009 — 0.490 2400/ F (kHz) 300
0.490 - 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under
this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806
MHz. However, operation within these frequency bands is permitted under other sections of this part, e.g.
88 15.231 and 15.241.

FCC Part 15.205 (a) : Only spurious emissions are permitted in any of the frequency bands listed below :

MHz MHz MHz MHz GHz GHz
0.009 ~ 0.110 8.41425 ~ 8.41475 108 ~ 121.94 1300 ~ 1427 45~5.15 14.47 ~ 145
0.495 ~ 0.505 12.29 ~ 12.293 123 ~ 138 1435 ~ 1626.5 5.35~5.46 15.35~16.2

2.1735 ~2.1905 12.51975 ~ 12.52025 149.9 ~ 150.05 1645.5 ~ 1646.5 7.25~7.75 17.7~21.4
4125~ 4.128 12.57675 ~ 12.57725 156.52475 ~ 1660 ~ 1710 8.025 ~ 8.5 22.01~23.12
4.17725 ~ 4.17775 13.36 ~ 13.41 156.52525 1718.8 ~1722.2 9.0~9.2 23.6 ~24.0
4.20725 ~ 4.20775 16.42 ~ 16.423 156.7 ~ 156.9 2200 ~ 2300 9.3~9.5 31.2~318
6.215 ~ 6.218 16.69475 ~ 16.69525 162.0125 ~ 2310 ~ 2390 10.6 ~ 12.7 36.43 ~ 36.5
6.26775 ~ 6.26825 16.80425 ~ 16.80475 167.17 2483.5 ~ 2500 13.25~13.4 Above 38.6
6.31175 ~ 6.31225 25.5 ~ 25.67 167.72 ~173.2 2655 ~ 2900
8.291 ~ 8.294 37.5~38.25 240 ~ 285 3260 ~ 3267
8.362 ~ 8.366 73~74.6 322 ~335.4 3332 ~ 3339
8.37625 ~ 8.38675 74.8 ~75.2 399.90 ~ 410 3345.8 ~ 3358
608 ~ 614 3600 ~ 4400
960 ~ 1240

= FCC Part 15.205(b) : The field strength of emissions appearing within these frequency bands shall not
exceed the limits shown in §15.209. At frequencies equal to or less than 1000 MHz, compliance with the
limits in §15.209 shall be demonstrated using measurement instrumentation employing a CISPR quasi-
peak detector. Above 1000 MHz, compliance with the emission limits in §15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in §15.35 apply to these
measurements.
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TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1 GHz
and 150 cm for above 1 GHz. The antenna to EUT distance is 3 meters. The EUT is configured
in accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements and add duty cycle factor for average measurements.
(Restriced bandedge, Final detection of spurious harmonic emissions)

Duty cycle factor = 10log (1/x) For this sample:

802.11b SISO mode = 0 dB (duty cycle > 98%);
802.11g SISO mode = 0 dB (duty cycle > 98%);
802.11n(HT20) SISO mode = 0 dB (duty cycle > 98%);

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 kHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each applicable band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9 kHz to 30 MHz; No emissions were detected which
was at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open area test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results
that correlate with the one of tests made in an open field based on KDB 414788.
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DATE: 2022-07-11

10.1. TRANSMITTER ABOVE 1 GHz

10.1.1. TX ABOVE 1 GHz 802.11b MODE

IN THE 2.4 GHz BAND

BANDEDGE (ANT1 WORST CASE: 1 CHANNEL)

HORIZONTAL RESULT

1ZKUL SUWON Lab Chamber 3 2822 Jun 13 20:03:44
Restricted Baondedge
s Project Number:4738486778
Client:Samsung
ConfigiEUT / AC Adapter / Earphane
i Mode:DTS 2.4 BE H 11b 2412
este : ) z
18 Tested by: 19568 / AC 12B U, 68 H
/w\lm\
95 (/4
3 A
£ 85 ‘
G
N
5 75
2 7
g
o 5
> 6
@
K
55 Averogeilimit (dBul/m)
e e O
a5
i " W Yo
35
2.31 18 .5MHz/ 2.415
Frequency (GHz)
Range (6 REUE Ref/Atin  Det/vg fiode Sucep Fis  #owps/fade Fosition Rorge (612) B/ Ref/ftin  Det/fvg Pack - Pts foupa/fode Fosition
1:2.31-2.415 HCBE)/IH 11215 PEAK/LogPar-Uides  Tonsec(Auto) 800 PAH 176 dege 398 cn | 2:2.31-2.415 HC6E) /M 112/15  WER/Par Aug(RIS)  Soncec(Auto) SAED  IBOTAUS 176 degs 398 ca H
K Comecied
varker Frequercy Tus;v)g oes s117_ 00210087 1008 ATT(oB] oc o (68) é:i,l:) Average i (4Buvim) Margin p—— Pruagn | A | HeOR | gy
1 239 53.74 Pk 328 248 0 61.74 74 1226 176 398 H
2 238994 61.85 Pk 3238 248 0 69.85 - B 74 415 176 398 H
3 *2.39 33.77 RMS 32.8 24.8 0 4177 54 1223 - - 176 308 H
4 *2.38748 36.12 RMS 32.7 24.8 0 44.02 54 -0.98 176 398 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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BANDEDGE TEST DATA

Freq. e Frequency | Reading [Detector| ANT Loss DC Corr | Result | AV Limit | AV Margin [ PK Limit |PK Margin| Azimuth | Height Polarity
[MHZz] [GHz ] [dBuV] Mode Factor [dB] [dB] dBuV/m][dBuV/m]| [dB] dBuv/m]| [dB] [Degs] [cm]
*2.39 53.74 Pk 32.80 -24.80 0.00 61.74 - - 74.00 -12.26 176 398 H
* 2.38994 61.85 Pk 32.80 -24.80 0.00 69.85 = = 74.00 -4.15 176 398 H
*2.39 33.77 RMS 32.80 -24.80 0.00 41.77 54.00 -12.23 - - 176 398 H
2412 ANTL * 2.38748 36.12 RMS 32.70 -24.80 0.00 44.02 54.00 -9.98 = = 176 398 H
*2.39 41.92 Pk 32.80 -24.80 0.00 49.92 - - 74.00 -24.08 195 103 \
* 2.38965 56.47 Pk 32.80 -24.80 0.00 64.47 = = 74.00 -9.53 195 103 \
*2.39 32.39 RMS 32.80 -24.80 0.00 40.39 54.00 -13.61 - - 195 103 \
* 2.38846 34.90 RMS 32.80 -24.80 0.00 42.90 54.00 -11.10 - - 195 103 \
*2.39 45.10 Pk 32.80 -24.80 0.00 53.10 - - 74.00 -20.90 171 243 H
* 2.3899 58.80 Pk 32.80 -24.80 0.00 66.80 - - 74.00 -7.20 171 243 H
*2.39 34.36 RMS 32.80 -24.80 0.00 42.36 54.00 -11.64 - - 171 243 H
2417 ANTL *2.38883 36.66 RMS 32.80 -24.80 0.00 44.66 54.00 -9.34 - - 171 243 H
*2.39 43.16 Pk 32.80 -24.80 0.00 51.16 = = 74.00 -22.84 86 128 \
* 2.3896 49.17 Pk 32.80 -24.80 0.00 57.17 - - 74.00 -16.83 86 128 \
*2.39 32.56 RMS 32.80 -24.80 0.00 40.56 54.00 -13.44 = = 86 128 \
* 2.38776 33.11 RMS 32.80 -24.80 0.00 41.11 54.00 -12.89 - - 86 128 \
* 2.4835 44.79 Pk 32.90 -24.70 0.00 52.99 - - 74.00 -21.01 167 374 H
* 2.48362 60.97 Pk 32.90 -24.70 0.00 69.17 - - 74.00 -4.83 167 374 H
* 2.4835 34.45 RMS 32.90 -24.70 0.00 42.65 54.00 -11.35 - - 167 374 H
2457 ANTL * 2.48516 38.14 RMS 32.90 -24.70 0.00 46.34 54.00 -7.66 - - 167 374 H
* 2.4835 42.41 Pk 32.90 -24.70 0.00 50.61 - - 74.00 -23.39 201 372 \
* 2.48369 57.36 Pk 32.90 -24.70 0.00 65.56 = = 74.00 -8.44 201 372 \
* 2.4835 33.50 RMS 32.90 -24.70 0.00 41.70 54.00 -12.30 - - 201 372 \
* 2.48702 34.20 RMS 32.90 -24.80 0.00 42.30 54.00 -11.70 = = 201 372 \Y
*2.4835 53.60 Pk 32.90 -24.70 0.00 61.80 - - 74.00 -12.20 172 265 H
* 2.48385 61.22 Pk 32.90 -24.70 0.00 69.42 - - 74.00 -4.58 172 265 H
* 2.4835 32.92 RMS 32.90 -24.70 0.00 41.12 54.00 -12.88 - - 172 265 H
2462 ANT1 * 2.48884 34.30 RMS 32.90 -24.80 0.00 42.40 54.00 -11.60 - - 172 265 H
* 2.4835 46.08 Pk 32.90 -24.70 0.00 54.28 - - 74.00 -19.72 208 375 \%
* 2.48448 57.93 Pk 32.90 -24.70 0.00 66.13 - - 74.00 -7.87 208 375 \
* 2.4835 31.74 RMS 32.90 -24.70 0.00 39.94 54.00 -14.06 = = 208 375 \%
* 2.48367 37.46 RMS 32.90 -24.70 0.00 45.66 54.00 -8.34 - - 208 375 \
* 2.4835 48.30 Pk 32.90 -24.70 0.00 56.50 = = 74.00 -17.50 181 325 H
* 2.48372 58.09 Pk 32.90 -24.70 0.00 66.29 - - 74.00 -7.71 181 325 H
* 2.4835 32.70 RMS 32.90 -24.70 0.00 40.90 54.00 -13.10 = = 181 325 H
2467 ANTL * 2.48847 34.95 RMS 32.90 -24.80 0.00 43.05 54.00 -10.95 - - 181 325 H
* 2.4835 41.99 Pk 32.90 -24.70 0.00 50.19 - - 74.00 -23.81 223 361 \
* 2.48475 52.37 Pk 32.90 -24.70 0.00 60.57 - - 74.00 -13.43 223 361 \
*2.4835 31.84 RMS 32.90 -24.70 0.00 40.04 54.00 -13.96 - - 223 361 \
*2.484 34.21 RMS 32.90 -24.70 0.00 42.41 54.00 -11.59 - - 223 361 \
* 2.4835 60.36 Pk 32.90 -24.70 0.00 68.56 - - 74.00 -5.44 166 326 H
* 2.48355 60.92 Pk 32.90 -24.70 0.00 69.12 = = 74.00 -4.88 166 326 H
*2.4835 38.13 RMS 32.90 -24.70 0.00 46.33 54.00 -7.67 - - 166 326 H
2472 ANTL * 2.48356 38.17 RMS 32.90 -24.70 0.00 46.37 54.00 -7.63 = = 166 326 H
*2.4835 50.95 Pk 32.90 -24.70 0.00 59.15 - - 74.00 -14.85 89 100 \
* 2.48364 52.30 Pk 32.90 -24.70 0.00 60.50 - - 74.00 -13.50 89 100 \
*2.4835 34.09 RMS 32.90 -24.70 0.00 42.29 54.00 -11.71 - - 89 100 \
* 2.48362 33.60 RMS 32.90 -24.70 0.00 41.80 54.00 -12.20 - - 89 100 \

Notel. Pk - Peak detector, RMS - RMS detectior
Note2. * - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
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HARMONICS AND SPURIOUS EMISSIONS (ANT1 WORST CASE: 10 CHANNEL)
RESULTS

| 12l SUMON Lob Chamber 3 2822 May 29 23:19:87
Radioted Emissions 3-Meters
e Project Number: 4790406778
1 Client:Scmsung
Config:EUT / AC Adapter / Eorphone
Mode:DTS_2 . 4_HARM_11b_2457
90 Tested by:45574 /" AC 128 U, 6@ Hz
8o
o
T 78
G
N
5
S 60
- Avg Limit (dBulU/m)
e
S
% (o]
T 4 - 5 N
Lnaingaaiesinmintost b T AR
AT
T sl
39 -
20
1 18 18
Frequency (GHz)
Range (GHz) REU/BU Ref/fitin  Det/Avg Hode Sueep Pls  #Sups/Made Position ’(ngg CGHz) RBLV/UBU Ref/Atin  Dei/fAvg Mode Suweep Pts  #Sups/Mode Position
1:1-3 IN(-8dB)/3Bk  112/15 PEAK/LogPur—Videa Puta 6808 MAXH B-368degs 158 cm 3:3-18 1HC-6cB) /38K 87/8 PEAK/LogPur—Video Auto 16k MAXH B-35Bdegs 158 en H
| 1 UL _SUMON Leb Chanmber 3 2822 May 29 23:19:87
Radioted Emissions 3-Meters
Project Number: 4790406778
8@ Client:Saomsung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2 . 4_HARM_11b_2457
el Tested by:45574 /" AC 128 U, 608 Hz
80
S 78
s
¢
T
= 60
= Avg Limit (dBuU/m)
~
>
2 ©5e
5
49 &
&) 4 .
(=]
39
20
1 18 18
Frequency (GHz)
Range (GHz) REU/UBU Ref/fittn  Det/Avg Hode Sueap Pte  #Sups/Mode Position Ronge (6Hz) RBL/BU Ref/ftin  Det/fivg Mode Sueep. Pts #Supsiliode Position

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

Radiated Emissions

Meter Corrected

vagl:{ezr;cy R(SSi‘\?)g Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) (ggi\dlllnmg) a‘égubml) N:ng)m F(’sgl: \2:11;1 M(advs;n ‘}E,'Z;‘T H(?rg;“ Polarity
*4.91394 45.64 PK2 34.7 -30.8 0 49.54 - - 74 -24.46 8 117 H
*4.914 40.79 MAv1 34.7 -30.8 0 44.69 54 -9.31 - - 8 117 H
*7.37216 34.65 PK2 36 -24.7 0 45.95 - - 74 -28.05 360 100 H
9.83396 31.41 PK2 37.7 215 0 47.61 - - 74 -26.39 6 101 H
*4.91411 42.35 PK2 34.7 -30.8 0 46.25 - - 74 -27.75 275 390 Vv
*4.91397 35.55 MAvV1 34.7 -30.8 0 39.45 54 -14.55 - - 275 390 \
*7.3735 34.67 PK2 36 -24.7 0 45.97 - - 74 -28.03 360 100 v
9.82798 31.83 PK2 37.7 215 0 48.03 - - 74 -25.97 236 105 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average

Page 34 of 53

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

HARMONICS AND SPURIOUS EMISSIONS TEST DATA

Freq. Antenna Frequency | Reading [Detector| ANT Loss DC Corr | Result | AV Limit | AV Margin [ PK Limit |PK Margin| Azimuth | Height Polarity
[MHZz] [GHz ] [dBuV] Mode Factor [dB] [dB] dBuV/m][dBuV/m]| [dB] [dBuV/m] [dB] [Degs] [cm]
* 4.83389 43.89 PK2 34.60 -30.20 0.00 48.29 = = 74.00 -25.71 16 122 H
* 4.83393 38.84 MAvL 34.60 -30.20 0.00 43.24 54.00 -10.76 - - 16 122 H
* 4.83403 41.13 PK2 34.60 -30.20 0.00 45.53 = = 74.00 -28.47 155 100 \
2417 ANTL * 4.83403 32.98 MAvVL 34.60 -30.20 0.00 37.38 54.00 -16.62 - - 155 100 \
*7.34998 35.19 PK2 36.00 -24.80 0.00 46.39 - - 74.00 -27.61 0 100 H
*7.60812 34.77 PK2 36.20 -24.90 0.00 46.07 - - 74.00 -27.93 0 100 \%
9.668 32.45 PK2 37.40 -21.40 0.00 48.45 - - 74.00 -25.55 0 100 H
9.665 33.22 PK2 37.40 -21.50 0.00 49.12 - - 74.00 -24.88 0 100 Vv
*4.87391 43.47 PK2 34.60 -30.60 0.00 47.47 - - 74.00 -26.53 10 106 H
*4.87391 37.08 MAvL 34.60 -30.60 0.00 41.08 54.00 -12.92 = = 10 106 H
9.742 32.58 PK2 37.50 -21.40 0.00 48.68 - - 74.00 -25.32 318 101 H
2437 ANTL *7.31804 34.64 PK2 36.00 -25.20 0.00 45.44 5 © 74.00 -28.56 0 100 H
* 4.87389 40.63 PK2 34.60 -30.60 0.00 44.63 - - 74.00 -29.37 92 108 \
* 4.87395 31.25 MAvL 34.60 -30.60 0.00 35.25 54.00 -18.75 - - 92 108 \
*7.30228 35.27 PK2 36.00 -25.30 0.00 45.97 - - 74.00 -28.03 0 100 \%
9.748 32.03 PK2 37.50 -21.40 0.00 48.13 - - 74.00 -25.87 232 100 \
*4.91394 45.64 PK2 34.70 -30.80 0.00 49.54 = = 74.00 -24.46 8 117 H
*4.914 40.79 MAvL 34.70 -30.80 0.00 44.69 54.00 -9.31 - - 8 117 H
*7.37216 34.65 PK2 36.00 -24.70 0.00 45.95 = = 74.00 -28.05 360 100 H
2457 ANTL 9.834 3141 PK2 37.70 -21.50 0.00 47.61 - - 74.00 -26.39 6 101 H
*4.91411 42.35 PK2 34.70 -30.80 0.00 46.25 - - 74.00 =27.175) 275 390 \
*4.91397 35.55 MAvL 34.70 -30.80 0.00 39.45 54.00 -14.55 - - 275 390 \
*7.3735 34.67 PK2 36.00 -24.70 0.00 45.97 - - 74.00 -28.03 360 100 \
9.828 31.83 PK2 37.70 -21.50 0.00 48.03 - - 74.00 -25.97 236 105 \

Notel. PK2 - KDB558074 Method: Maximum Peak / MAv1 - KDB558074 Option 1 Maximum RMS Average
Note2. * - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

10.1.2. TX ABOVE 1 GHz 802.11g MODE IN THE 2.4 GHz BAND
BANDEDGE (ANT1 WORST CASE: 1 CHANNEL)

HORIZONTAL RESULT

~UL SUUWON Lab Chamber 3 2022 May 26 28:52:50
Restricted Bandedge

Project Number:47084B6778
Client:Samsung

Config:EUT / AC Adopter / Earphone
Mode:DTS_2.4_BE_H_11g_2412
185 Tested by:25546 / AC 120 U, 68 Hz

95 ™

; /

1z

115

°
2
c
a
N
o
] 5
£ 7
‘e
~ - |
>
= 6
©
o M
55 Averoge:Limit (dBub)/m) B .
v Ll
m 'WM m .l:mxmuml\h IRV VTR i O T NTY P 4,
AR ¥ ¥ y W
s —. o
’ " " i " i s
W yehscon s et v ; v
35
2.31 18 .5MH=z/ 2.415
Frequency (GHz)
Ronge (6fiz) VBN Ref/Atin  Det/fvg fode Suep Pls  #wps/ode FPosition Ronge (Griz) EU/VEl Ref/Atin  Det/Avg Mode Sueep Pts #oupo/fode Fosition
1:2.31-2.415 HC-GB)/3H 11215 PEAK/LogPur-Uide  Auta 800 HaH 176 dege 351 cn H| 2:2.31-2.415 INC-6B)/M  112/15  AER/Pur Avg(RNS)  Auto O080 1BBTAVG 176 degs 351 cu H

Trace Markers

Frequency Meter Corrected Margin PK Margin Azimuth Height
Marker ey Reading Det 3117_00218957 1008_ATT(dB] oC Corr (d8) Seadng Average Limit (dBuVim) pris Peak Limit (dBuVIm) et oy Py Polarity
1 *2.39 53.33 Pk X - 61.33 - - 74 -12.67 7 35 H
2 *2.38969 54.77 Pk X E 62.77 - - 74 -11.23 7 35 H
3 *2.39 4155 RMS X -24 49.55 54 -4.45 - - 7 35 H
4 * 2.38969 41.91 RMS X -24 49.91 54 -4.09 7 35 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

BANDEDGE TEST DATA

Freq. e Frequency | Reading [Detector| ANT Loss DC Corr | Result | AV Limit | AV Margin [ PK Limit |PK Margin| Azimuth | Height Polarity
[MHZz] [GHz ] [dBuV] Mode Factor [dB] [dB] dBuV/m][ dBuV/m]| [dB] dBuv/m]| [dB] [Degs] [cm]
*2.39 53.33 Pk 32.80 -24.80 0.00 61.33 - - 74.00 -12.67 176 351 H
* 2.38969 54.77 Pk 32.80 -24.80 0.00 62.77 - - 74.00 -11.23 176 351 H
*2.39 41.55 RMS 32.80 -24.80 0.00 49.55 54.00 -4.45 - - 176 351 H
2412 ANTL * 2.38969 41.91 RMS 32.80 -24.80 0.00 49.91 54.00 -4.09 = = 176 351 H
*2.39 50.37 Pk 32.80 -24.80 0.00 58.37 - - 74.00 -15.63 203 315 \
* 2.38963 51.04 Pk 32.80 -24.80 0.00 59.04 = = 74.00 -14.96 203 315 \
*2.39 38.50 RMS 32.80 -24.80 0.00 46.50 54.00 -7.50 - - 203 315 \
* 2.38996 38.37 RMS 32.80 -24.80 0.00 46.37 54.00 -7.63 - - 203 315 \
*2.4835 46.42 Pk 32.90 -24.70 0.00 54.62 - - 74.00 -19.38 164 374 H
*2.4842 46.61 Pk 32.90 -24.70 0.00 54.81 - - 74.00 -19.19 164 374 H
* 2.4835 34.18 RMS 32.90 -24.70 0.00 42.38 54.00 -11.62 - - 164 374 H
2457 ANTL * 2.48363 35.31 RMS 32.90 -24.70 0.00 43.51 54.00 -10.49 - - 164 374 H
* 2.4835 44.18 Pk 32.90 -24.70 0.00 52.38 = = 74.00 -21.62 140 378 \
* 2.48492 45.12 Pk 32.90 -24.70 0.00 53.32 - - 74.00 -20.68 140 378 \
* 2.4835 32.84 RMS 32.90 -24.70 0.00 41.04 54.00 -12.96 = = 140 378 \
* 2.48362 34.27 RMS 32.90 -24.70 0.00 42.47 54.00 -11.53 - - 140 378 \
* 2.4835 53.49 Pk 32.90 -24.70 0.00 61.69 - - 74.00 1231 168 330 H
* 2.48356 54.89 Pk 32.90 -24.70 0.00 63.09 - - 74.00 -10.91 168 330 H
* 2.4835 39.91 RMS 32.90 -24.70 0.00 48.11 54.00 -5.89 - - 168 330 H
2462 ANTL * 2.48354 40.79 RMS 32.90 -24.70 0.00 48.99 54.00 -5.01 - - 168 330 H
* 2.4835 52.89 Pk 32.90 -24.70 0.00 61.09 - - 74.00 -12.91 234 369 \
*2.48394 54.00 Pk 32.90 -24.70 0.00 62.20 = = 74.00 -11.80 234 369 \
* 2.4835 39.47 RMS 32.90 -24.70 0.00 47.67 54.00 -6.33 - - 234 369 \
* 2.48369 39.83 RMS 32.90 -24.70 0.00 48.03 54.00 -5.97 - - 234 369 \Y
*2.4835 43.23 Pk 32.90 -24.70 0.00 51.43 - - 74.00 -22.57 170 326 H
* 2.48548 45.11 Pk 32.90 -24.70 0.00 53.31 - - 74.00 -20.69 170 326 H
* 2.4835 32.47 RMS 32.90 -24.70 0.00 40.67 54.00 -13.33 - - 170 326 H
2467 ANT1 * 2.48407 33.71 RMS 32.90 -24.70 0.00 41.91 54.00 -12.09 - - 170 326 H
* 2.4835 41.53 Pk 32.90 -24.70 0.00 49.73 - - 74.00 -24.27 207 326 \%
* 2.49846 44.80 Pk 32.90 -24.70 0.00 53.00 - - 74.00 -21.00 207 326 \
*2.4835 31.96 RMS 32.90 -24.70 0.00 40.16 54.00 -13.84 = = 207 326 \
2.562 33.39 RMS 32.90 -24.60 0.00 41.69 54.00 -12.31 - - 207 326 \
* 2.4835 55.01 Pk 32.90 -24.70 0.00 63.21 = = 74.00 -10.79 165 325 H
* 2.48371 53.89 Pk 32.90 -24.70 0.00 62.09 - - 74.00 -11.91 165 325 H
* 2.4835 41.49 RMS 32.90 -24.70 0.00 49.69 54.00 -4.31 - - 165 325 H
2472 ANTL * 2.48355 41.60 RMS 32.90 -24.70 0.00 49.80 54.00 -4.20 - - 165 325 H
* 2.4835 47.04 Pk 32.90 -24.70 0.00 55.24 - - 74.00 -18.76 93 100 \
* 2.48355 46.43 Pk 32.90 -24.70 0.00 54.63 = = 74.00 -19.37 93 100 \
*2.4835 34.79 RMS 32.90 -24.70 0.00 42.99 54.00 -11.01 - - 93 100 \
* 2.48358 34.79 RMS 32.90 -24.70 0.00 42.99 54.00 -11.01 = = 93 100 \Y

Notel. Pk - Peak detector, RMS - RMS detectior
Note2. * - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

HARMONICS AND SPURIOUS EMISSIONS (ANT1 WORST CASE: 1 CHANNEL)
RESULTS

HEUL SUWON Lab Chamber 3 2822 Moy 3@ 00:27:28
Radioted Emissions 3-Meters
Project Number:4790406778
1868 Client:Somsung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_HARM_11g_2412
Ll Tested by:45574 /" AC 120 U, 6@ Hz
89
°
t 79
I
: ‘
5 |
£ 66
- fvg Limit (dBuU/m) ‘
£ B [
<
3 5@ ‘
g oo Wt M
Z 0 , - | ST
WMMMWW ? : e MJ_“MW‘
A
39
29
1 8 18
Frequency (GHz)
Rarge (G REU/UR Ref/Atin  Dat/fvg Hode Seep Ple ¥oupa/Made Pasition g () REU/E Raf/ftin  Dot/fivy Mode ooy Pia Foupastode Position
1113 IMC-GB)/30k  112/15  PEAK/LogPur-Videa  Auto cana A 8-368degs 158 cn 3318 HC-GE)/30k B1/B  PERK/LogPur-Video  Auto ok Ml 8-360degs 150 cn F
11BUL SUWON Lab Chamber 3 2822 Moy 30 B8:27:28
Radioted Emissions 3-Meters
Project Number:4790406778
109 Client:Samsung
Config:EUT / AC Adapter / Earphone
o Mode:DTS_2.4_HARM_11g_2412
4 Tested by:45574 / AC 120 U, 608 Hz
89
8 79
>
©
I
- 66
2 Avg Limit (dBulU/m)
3
2 oo
Gl
40 4 9
2 o)
o
39
20
1 19 18
Frequency (GHz)
Range () FEU/UE0 Ref/Aittn  Det/fvg Hods Siesp Pie  ¥ops/Mode Fosition Rongs () E Ref/Attn  Det/fvg Hodk Sz Pta Foupa/thde Position

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

Radiated Emissions

Meter Corrected
Frequency : Avg Limit Margin Peak Limit Margin Azimuth Height
©rz) R@s.\?)g Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) g_;is;/nn% (dBuwVIm) @8) dBuvim) @) (egs) e Polarity
*4.82493 43.44 PK2 34.6 -30.1 0 47.94 - - 74 -26.06 339 101 H
*4.82264 31.56 MAv1 34.6 -30 0 36.16 54 -17.84 - - 339 101 H
7.22839 35.5 PK2 36 -25.6 0 45.9 - - 74 -28.1 360 100 H
9.64801 32.56 PK2 374 -21.5 0 48.46 - - 74 -25.54 7 100 H
*4.8245 39.36 PK2 34.6 -30.1 0 43.86 - - 74 -30.14 68 100 i
*4.8264 28.53 MAv1 34.6 -30.1 0 33.03 54 -20.97 - - 68 100 i
7.2361 35.52 PK2 36 -25.6 0 45.92 - - 74 -28.08 0 100 i
9.64781 33.75 PK2 374 -21.5 0 49.65 - - 74 -24.35 360 105 i

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

HARMONICS AND SPURIOUS EMISSIONS TEST DATA

Freq. Al Frequency | Reading [Detector| ANT Loss DC Corr | Result | AV Limit | AV Margin | PK Limit |PK Margin| Azimuth | Height Polarity
[MHz] [GHz ] [dBuV] Mode Factor [dB] [dB] [dBuVim][dBuV/m]] [dB] [dBuV/m]l [dB] [Degs] [cm]
* 4.82493 43.44 PK2 34.60 -30.10 0.00 47.94 - - 74.00 -26.06 339 101 H
* 4.82264 31.56 MAvL 34.60 -30.00 0.00 36.16 54.00 -17.84 - - 339 101 H
7.228 35.50 PK2 36.00 -25.60 0.00 45.90 - - 74.00 -28.10 360 100 H
2412 ANTL 9.648 32.56 PK2 37.40 -21.50 0.00 48.46 - - 74.00 -25.54 7 100 H
* 4.8245 39.36 PK2 34.60 -30.10 0.00 43.86 - - 74.00 -30.14 68 100 \
*4.8264 28.53 MAvL 34.60 -30.10 0.00 33.03 54.00 -20.97 - - 68 100 \
7.236 35.52 PK2 36.00 -25.60 0.00 45.92 - - 74.00 -28.08 0 100 \
9.648 33.75 PK2 37.40 -21.50 0.00 49.65 - - 74.00 -24.35 360 105 \
* 4.87515 40.90 PK2 34.70 -30.60 0.00 45.00 - - 74.00 -29.00 7 117 H
* 4.87585 29.60 MAvL 34.70 -30.60 0.00 33.70 54.00 -20.30 - - 7 117 H
* 7.30648 35.13 PK2 36.00 -25.30 0.00 45.83 - - 74.00 -28.17 0 100 H
2437 ANTL 9.748 31.97 PK2 37.50 -21.40 0.00 48.07 - - 74.00 -25.93 3 100 H
* 7.31065 35.26 PK2 36.00 -25.30 0.00 45.96 - - 74.00 -28.04 0 100 \A
*4.8725 39.70 PK2 34.60 -30.60 0.00 43.70 - - 74.00 -30.30 92 108 \
* 4.86835 28.57 MAvL 34.60 -30.50 0.00 32.67 54.00 -21.33 - - 92 108 \
9.748 32.57 PK2 37.50 -21.40 0.00 48.67 - - 74.00 -25.33 233 100 \Y
*4.91733 42.88 PK2 34.70 -30.80 0.00 46.78 - - 74.00 -27.22 16 117 H
*4.91173 31.46 MAvVL 34.70 -30.70 0.00 35.46 54.00 -18.54 - - 16 117 H
* 7.37159 34.96 PK2 36.00 -24.70 0.00 46.26 - - 74.00 -27.74 0 100 H
2457 ANTL 9.829 31.43 PK2 37.70 -21.50 0.00 47.63 - - 74.00 -26.37 0 100 H
* 7.36389 35.21 Pk 36.00 -24.80 0.00 46.41 - - 74.00 -27.59 0 100 \4
9.824 31.77 Pk 37.60 -21.50 0.00 47.87 - - 74.00 -26.13 0 100 \4
*4.91398 39.90 PK2 34.70 -30.80 0.00 43.80 - - 74.00 -30.20 0 100 \A
*4.91412 28.71 MAvVL 34.70 -30.80 0.00 32.61 54.00 -21.39 - 0 100 \

Notel. PK2 - KDB558074 Method: Maximum Peak / MAv1 - KDB558074 Option 1 Maximum RMS Average
Note2. * - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

10.1.3. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 2.4 GHz BAND
BANDEDGE (ANT1 WORST CASE: 13 CHANNEL)

HORIZONTAL RESULT

~UL SUWON Lob Chomber 3 2822 Jun 13 21:50:26

1z

Restricted Bondedge

Project Number:4758486778
Client:Samsung
Config:EUT / AC Adapter / Earphone

115

Mode:DTS_2.4_BE_H_11n_HT28_2472
185 Tested by:19568 / AC 120 U, 60 Hz

. /J:;mm
o

65 // \
/ \ Average Limit (dBul/m)
5!:

45 \M " .

/

S

CdBuU/mI Horizontal

t Ll "
35
2.46 8. 3MH=z/ 2.563
Freguency (GHz2
Range (61) REUAG Ref/fttn  Det/Avg flode Surep Pts  ¥oups/flade Pasition Range (620 REUAEU Ref/ftin  Det/fvg flode Sueep Pto  #Sups/fode  Position
1:2.46-2.563 NGB/ 112/15  PEAK/LogPur-Uiden  BnsecCuto) G808 M 167 degs 261 cn | 2:2.46-2.563 HC-6)/AM  112/15  AER/Fur vg(RIS)  Gneec(uta) 5083 18TAUG 167 degs 261 cu H
erer Somecied
tarker Frequency eading et orr eading werage Limit uv/m) Margin eak Limit 3uV/m) PK Margin Adirouth Height olarit
Vark eqen Feang Det 311700218957 1008_ATTIGB] oC Corr (@8) i Average Linit (9Buvim) g Peak Limit @Buvim) L el teig Polary
T 24835 54.39 Pk X 247 62.50 S 5 74 ETw 7 %6 H
2 *2.48354 537 Pk X 247 619 - - 74 21 7 26 H
3 *2.4835 2068 RMS X 247 28.88 54 512 - g 7 26 H
4 ~2.48353 41.44 RMS 7 49.64 54 436 7 %6 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

BANDEDGE TEST DATA

Freq. e Frequency | Reading [Detector| ANT Loss DC Corr | Result | AV Limit | AV Margin [ PK Limit |PK Margin| Azimuth | Height Polarity
[MHZz] [GHz ] [dBuV] Mode Factor [dB] [dB] dBuV/m][ dBuV/m]| [dB] dBuv/m]| [dB] [Degs] [cm]
*2.39 51.49 Pk 32.80 -24.80 0.00 59.49 - - 74.00 -14.51 165 400 H
* 2.38994 52.73 Pk 32.80 -24.80 0.00 60.73 - - 74.00 -13.27 165 400 H
*2.39 40.51 RMS 32.80 -24.80 0.00 48.51 54.00 -5.49 - - 165 400 H
2412 ANTL * 2.38986 40.50 RMS 32.80 -24.80 0.00 48.50 54.00 -5.50 = = 165 400 H
*2.39 48.86 Pk 32.80 -24.80 0.00 56.86 - - 74.00 -17.14 208 352 \
* 2.38985 50.83 Pk 32.80 -24.80 0.00 58.83 = = 74.00 -15.17 208 352 \
*2.39 37.83 RMS 32.80 -24.80 0.00 45.83 54.00 -8.17 - - 208 352 \
* 2.38998 37.75 RMS 32.80 -24.80 0.00 45.75 54.00 -8.25 = = 208 352 \Y
*2.39 47.29 Pk 32.80 -24.80 0.00 55.29 - - 74.00 -18.71 166 242 H
* 2.38942 48.76 Pk 32.80 -24.80 0.00 56.76 - - 74.00 -17.24 166 242 H
*2.39 36.66 RMS 32.80 -24.80 0.00 44.66 54.00 -9.34 - - 166 242 H
2417 ANT1 * 2.38992 37.90 RMS 32.80 -24.80 0.00 45.90 54.00 -8.10 - - 166 242 H
*2.39 44.88 Pk 32.80 -24.80 0.00 52.88 - - 74.00 -21.12 228 308 \%
* 2.38896 47.14 Pk 32.80 -24.80 0.00 55.14 - - 74.00 -18.86 228 308 \
*2.39 33.99 RMS 32.80 -24.80 0.00 41.99 54.00 -12.01 - - 228 308 \%
* 2.38947 35.01 RMS 32.80 -24.80 0.00 43.01 54.00 -10.99 - - 228 308 \
* 2.4835 46.32 Pk 32.90 -24.70 0.00 54.52 = = 74.00 -19.48 168 263 H
* 2.48363 47.84 Pk 32.90 -24.70 0.00 56.04 - - 74.00 -17.96 168 263 H
* 2.4835 35.37 RMS 32.90 -24.70 0.00 43.57 54.00 -10.43 = = 168 263 H
2457 ANTL * 2.48384 36.12 RMS 32.90 -24.70 0.00 44.32 54.00 -9.68 - - 168 263 H
* 2.4835 42.56 Pk 32.90 -24.70 0.00 50.76 5 © 74.00 -23.24 221 378 \%
2.560 45.21 Pk 32.90 -24.70 0.00 53.41 - - 74.00 -20.59 221 378 \
* 2.4835 33.10 RMS 32.90 -24.70 0.00 41.30 54.00 -12.70 - - 221 378 \
* 2.48367 33.94 RMS 32.90 -24.70 0.00 42.14 54.00 -11.86 - - 221 378 \
* 2.4835 53.96 Pk 32.90 -24.70 0.00 62.16 - - 74.00 -11.84 167 372 H
* 2.48351 54.04 Pk 32.90 -24.70 0.00 62.24 - - 74.00 -11.76 167 372 H
* 2.4835 40.43 RMS 32.90 -24.70 0.00 48.63 54.00 -5.37 - - 167 372 H
2462 ANTL * 2.48355 40.74 RMS 32.90 -24.70 0.00 48.94 54.00 -5.06 - - 167 372 H
* 2.4835 48.09 Pk 32.90 -24.70 0.00 56.29 - - 74.00 -17.71 215 369 \
* 2.48359 50.70 Pk 32.90 -24.70 0.00 58.90 = = 74.00 -15.10 215 369 \
* 2.4835 37.10 RMS 32.90 -24.70 0.00 45.30 54.00 -8.70 - - 215 369 \
* 2.48369 37.63 RMS 32.90 -24.70 0.00 45.83 54.00 -8.17 = = 215 369 \Y
* 2.4835 41.97 Pk 32.90 -24.70 0.00 50.17 - - 74.00 -23.83 167 325 H
2.520 44.58 Pk 32.90 -24.70 0.00 52.78 - - 74.00 -21.22 167 325 H
*2.4835 33.12 RMS 32.90 -24.70 0.00 41.32 54.00 -12.68 - - 167 325 H
2467 ANTL * 2.48507 33.43 RMS 32.90 -24.70 0.00 41.63 54.00 12137 - - 167 325 H
*2.4835 42.05 Pk 32.90 -24.70 0.00 50.25 - - 74.00 -23.75 86 101 \
* 2.48676 44.90 Pk 32.90 -24.80 0.00 53.00 - - 74.00 -21.00 86 101 \
*2.4835 32.50 RMS 32.90 -24.70 0.00 40.70 54.00 -13.30 - - 86 101 \%
2.521 33.09 RMS 32.90 -24.70 0.00 41.29 54.00 -12.71 - - 86 101 \
*2.4835 54.39 Pk 32.90 -24.70 0.00 62.59 = = 74.00 -11.41 167 261 H
* 2.48354 53.70 Pk 32.90 -24.70 0.00 61.90 - - 74.00 -12.10 167 261 H
*2.4835 40.68 RMS 32.90 -24.70 0.00 48.88 54.00 oLZ) = = 167 261 H
2472 ANTL * 2.48353 41.44 RMS 32.90 -24.70 0.00 49.64 54.00 -4.36 - - 167 261 H
* 2.4835 47.66 Pk 32.90 -24.70 0.00 55.86 = = 74.00 -18.14 86 100 \
* 2.48355 47.60 Pk 32.90 -24.70 0.00 55.80 - - 74.00 -18.20 86 100 \
* 2.4835 35.46 RMS 32.90 -24.70 0.00 43.66 54.00 -10.34 = = 86 100 \
* 2.48351 36.55 RMS 32.90 -24.70 0.00 44.75 54.00 -9.25 - - 86 100 \

Notel. Pk - Peak detector, RMS - RMS detectior
Note2. * - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
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REPORT NO: 4790406782-E3V2
FCC ID: ASLSMA236MN

DATE: 2022-07-11

HARMONICS AND SPURIOUS EMISSIONS (ANT1 WORST CASE:
RESULTS

2 CHANNEL)

| 1 gUL_SUMON Lob Chamber 3 2922 Jun 28 14:28:32
Radioted Emissions 3-Meters
25 Project Number:4798406778
1 Client:Scmsung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_HARM_11n_HT2B_2417
90 Tested by:19568 / AC 128 U, 6@ Hz
8o
T
T 79
5
I
5
S 6@
- Avg Limit (dBulU/m)
e
N
S sp
2 N it
3
N~ " " bl - ek
! IR T P o it
s s @ o
o
36
20
1 [z] 8
Frequency (GHz)
Range (GHz) REU/VBU Ref/fitin  Det/Avg Hode Sueep Pls  #Sups/Mode Position ’( Range (6Hz) REL/UBU Ref/Atin  Dei/fAvg Mode Sueep Pts  #Sups/Mode Position
1:1-3 IN(-8dB)/3Bk  112/15 PEAK/LogPur-Uiden Puta 6008 MAXH B-368degs 158 cn 3:3-18 1NC-6dB) /38K 87/ PEAK/LogPur—Uideo Auto 16k MAXH B-35Bdegs 158 en H
| 1 gUL_SUMON Lob Chamber 3 2922 Jun 28 14:28:32
Radioted Emissions 3-Meters
8 Project Number:4798486778
1 Client;Scmsung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_HARM_11n_HT2B_2417
90 Tested by:19568 / AC 128 U, 6@ Hz
8o
3 78
by
C
[0)
= 60
2 Avg Limit (dBulU/m)
N
3
2 oo
3
40 g
2 4
o
36
20
1 [z] [
Frequency (GHz)
Range (GHz) RBU/VBW Ref/fitin  Det/fvg Mode Sueep Pis  #Sups/Mode Position Ronge (GHz) RBU/UBU Ref/ftin  Det/fAvg Mode Sweep. Pts  4Sups/Mode  Position

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Meter Corrected

Frequency : Avg Limit Margin Peak Limit Margin Azimuth Height .
(GHz2) F?:ég‘\'/‘)g Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) (Egiwmg) (dBuvim) 8) (dBuvim) 8) (Degs) (cm) Polarity
*4.83416 42.01 PK2 34.6 -30.2 0 46.41 74 -27.59 0 100 H
*7.55159 35.02 PK2 36.1 -25.3 0 45.82 74 -28.18 0 100 H
9.67353 32.6 PK2 374 -21.4 0 48.6 74 -25.4 0 100 H
*4.83475 39.11 PK2 34.6 -30.2 0 43.51 74 -30.49 0 100 \
*7.48859 35.22 PK2 36.1 -25.1 0 46.22 74 -27.78 0 100 \
9.66778 32.73 PK2 37.4 -21.4 0 48.73 74 -25.27 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

HARMONICS AND SPURIOUS EMISSIONS TEST DATA

Freq. Frequency | Reading [Detector| ANT Loss DC Corr | Result | AVLimit | AV Margin | PK Limit [PK Margin| Azimuth | Height

izl | A" G,y | [dBuv] | Mode | Factor | [@B] | [dB] [dBuviml{dBuvim] [dB] [dBuvm] [dB] | (Degs) | [em |TO'*V
~4.83416_|_ 4201 PK2_| 3460 | 3020 | 000 | 4641 : B 7400 |_-27.59 0 100 H
755150 | 3502 PK2 | 3610 | 2530 | 0.00 | 4582 : : 7400 | 2818 0 100 H
pa17 ANTL 9.674 32.60 P2 | 3740 | 2140 | 000 | 4g.60 : : 7400 | 5.0 0 100 H
483475 | 3011 P2 | 3460 | 3020 | T0.00 | 4351 : : 7400 | 3049 0 100 v
748850 | 3502 PRz [ 3640 | 2510 | 0.00 | 4622 7400 | 2778 0 100 vV
9.668 32.73 PRz | 3740 | 2140 | Tooo | 4873 7400 | 527 0 100 v
*4.8745 41.17 PK2 34.60 -30.60 0.00 45.17 - - 74.00 -28.83 360 100 H
*7.30497 34.99 PK2 36.00 -25.30 0.00 45.69 - - 74.00 -28.31 360 100 H
. ANTL 9.757 211 Pz | 3750 [ 210 | Tooo | asat : : 7400 | 2569 | 360 100 H
“487131 | 4024 P2 | 3460 | 3060 | 0.00 | 4424 : : 7400 | 2076 | 360 100 v
¥730828 | 35.85 Pz [ 3600 | 2530 | o001 4655 : : 7400 | 3745 1360 100 vV
9.748 3215 pK2 | 3750 | 2140 | o000 | 4825 - - 7400 | 2575 | 360 100 v
491729 | 4265 PK2 | 3470 | 3080 | 000 | 4655 : : 7400 | 2745 |_ 360 100 H
+7.3605 34.46 P2 | 36,00 | “2a70 | 00 | 4576 : : 7400 | 2824|360 100 H
pa57 ANTL 9.832 31,50 PK2_| 3770 | 2150 | 0.0 | 47.70 7400 | 2630 | 360 100 H
* 4,91247 40.22 PK2 34.70 30.70 0.00 44.22 - - 74.00 29.78 360 100 \
736703 | 3454 PK2 | 3600 | 2470 | 000 | 4584 : : 7400 | 2816 | 360 100 v
9.828 3203 P2 [ 3770 [ 210 | Too0 T 4823 : 7400 | 2577 360 100 v

Notel. PK2 - KDB558074 Method: Maximum Peak / MAv1 - KDB558074 Option 1 Maximum RMS Average
Note2. * - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
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REPORT NO: 4790406782-E3V2
FCC ID: ASLSMA236MN

DATE: 2022-07-11

10.2. WORST CASE BELOW 1 GHz

9:UL SUWON Leab Chamber 2 2022 Jun 16 15:41:38
Rodicoted Emissions - 3 Meters
= Project Number 4750486778
8 Client:Samsung
Config:EUT / AC Adopter / Earphone
Mode:Below 1GHz_DTS
75 Tested by: 19568 / AC 128 U, 68 Hz
65
E
t 55
g
N
S ’_
£ 45 OPR LT Tt taBuU/ f
£
3 3
@
°
2: ]
WKW W '
5
38 1668 1866
Frequency (MHz)
Ronge (HH2) 7Vl Ref/Atin  Det/Avg flode Sueep Pls  Foups/adke  Fosition Ronge CHHE) ] Ref/Atin  Det/Avg Focke Sweep Pts  Foups/fode  FPosition
1:36-1080 128k (-60B)/30B187/10. PEAK/LogPer-Uideo  163msec(iuta) 10k HAXH 8-360degs H
9:LJL SUWON Lab Chamber 2 2022 Jun 16 15:41:38
Radioted Emissions - 3 Meters
85 Project Number:4758406778
Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode:Below 1GHz_DTS
75 Tested by: 19568 / AC 12B U, 68 Hz
65
§ 55
‘; ’_
C
]
> 45 OFK-CTmTe tgBul/m f
2 [
3
% 3l: ?
o g 4
25t T 6
f o
AV' "\‘ I W
L Tt
15 Wttt " Niiinde ”‘ [Fm MW i
5
38 1668 1860
Frequency (MHz)
Range (HHz) RE/UBU Ref/Atin  Det/fvg flods Suecp Pis  Foups/iade  Fosition Range (HHz) B/ Ref/Atin  Det/fivg Pode Sueep Pts Foups/fode  FPosition
2:35-1000 12B(-6dB)/300K107/18 PERK/LogPar—Video  1E5Smeec(futo) 1Bk MAXH B-360dege
Trace Markers
Meter Corrected [ .
Marker Frehc}‘t}{‘ezncy Reading Det VULB9163_749 Below 1G[dB] DC Corr (dB) Reading %Fék \L/'/r:‘" Mzré;ln Aé'mmh Heghl Polarity
(MH2) (dBuv) (@Buvim) (dBuVim) (dB) (Degs) (cm)
1 39.506 36.16 Pk 185 -313 0 23.36 40 -16.64 0-360 200 H
3 101.586 38.06 Pk 175 -30.6 0 24.96 43.52 -18.56 0-360 200 H
5 357.084 34.18 Pk 20.6 -28.8 0 25.98 46.02 -20.04 0-360 100 H
2 40.67 41.52 Pk 18.8 -314 0 28.92 40 -11.08 0-360 100 \4
4 101.004 40.27 Pk 175 -30.5 0 27.27 43.52 -16.25 0-360 100 \4
6 230.499 34.87 Pk 17.6 -29.5 0 22.97 46.02 -23.05 0-360 100 \

Pk - Peak detector
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

Frequency of Emission (MHz) Conducted Limit (dBuV)
uasi-peak Average
0.15-0.5 B to 56 56 to 46
0.5-5 Rl 46
5-30 Gl S0
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

11.1. AC Power Line
LINE 1 RESULTS

| gl SUWON Lob AC Shield Room 2822 Jun 13 15:32:83
Conducted RFI Uoltage
Project No:4798486778
98 Client Naome:Samsung
Config:EUT / AC Adapter / Earphone
Mode :AC_L ine_DTS
80 Test by:19568 / AC 120 U, 68 Hz
_ 78
— —
0 T —
5 60 - - e T et I
£ 1 3 E —
A D‘w‘ 3
i~ i )
T 1 11
0 i I
VT A e
3 4pl—2 ? il \n\‘ WD, ;}‘M“ W ik \ PURSPOVNINS USRS WO W OO 1 e bk T
@ hi 5 I (AR ‘i“ i m% ‘
: AR R i
[ L a8 ! ! I oSkl " ol SR . ockoit A ot ST & . TR
3BT o ; ;
MA‘V‘ Vﬁ\ /J‘ \/\ A‘f\, ‘ Av. | »‘\ \W\ NH1?6)[2 ‘
i oA | , :
a W w AN T T " M
20 PR i WWMW
\H w‘ J W \Wu W* :
Vi |
10 "
15 1 8 38
Frequency (MHz)
’:M%,E,QHI) EFM{‘V‘%V, fjgf(gttn Ezl/ﬁvg Hode [rswfjﬁ F;g; “‘Sui‘pi{)jnde E:E’fl , Range (MHz) RBL/UBY Ref/fttn  Det/fvg Mode Sueep Pts  #Sups/Mode Label

Trace Markers
Range 1: Phase L1 .15 - 30MHz

. CFR47 CFR47
Frequency Meter 101836 Wit -pg gl og  COmected  ooebART  Margin FCCPART  Margin
Marker (MHz) Reading  Det h S(dB) Reading 5 cja6s 8 (dB) 15 Class B (dB)
(dBuVv) EX_L1[dB] (dB(uVolts)) o o
1 .183 44.82 Pk 9.9 2 54.92 64.35 -9.43 - -
2 .183 29.35 Av 9.9 2 39.45 - - 54.35 -14.9
3 237 45.83 Pk 9.7 2 55.73 62.2 -6.47 - -
4 .24 30.15 Av 9.7 2 40.05 - - 52.1 -12.05
5 3 43.63 Pk 9.7 2 53.53 60.24 -6.71 - -
6 .306 25.93 Av 9.7 2 35.83 - - 50.08 -14.25
7 426 38.33 Pk 9.8 2 48.33 57.33 -9 - -
8 426 18.95 Av 9.8 2 28.95 - - 47.33 -18.38
9 .678 33.83 Pk 9.8 2 43.83 56 -12.17 - -
10 672 14.28 Av 9.8 2 24.28 - - 46 -21.72
11 20.046 37.24 Pk 10.2 4 47.84 60 -12.16 - -
12 20.046 23.71 Av 10.2 4 34.31 - - 50 -15.69

Pk - Peak detector
Av - Average detection

Quasi-Peak Emissions
Range 1: Phase L1 .15 - 30MHz

Meter . Corrected CFR 47 FCC . CFR 47 FCC .
Fr?&‘fz';cy Reading Det 12;8?3—[2;\[2;" CAE'(‘ dEB")OS Reading PART 15 M(f‘jg'])'” PART 15 M(‘Zg’)'”
(dBuV) — (dB(uVolts)) Class B QP Class B AV
.18225 35.64 Qp 9.9 2 45.74 64.38 -18.64 - -
.23715 28.96 Qp 9.7 2 38.86 62.2 -23.34 - -
.29925 27.9 Qp 9.7 2 37.8 60.26 -22.46 - -
42525 27 Qp 9.8 2 37 57.34 -20.34 - -

Qp - Quasi-Peak detector
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

LINE 2 RESULTS

| Ut SUWON Lob AC Shield Room 2022 Jun 13 15:32:83
Conducted RFI Uoltage
on Project No:4798486778
Client Nome:Samsung
Config:EUT / AC Adapter / Earphone
Mode:AC_L ine_DTS
80 Test by: 19568 / AC 128 U, 68 Hz
~ 78
g 68 B - FR™47 FCC PART 1T BT
o 13 T
é 59 ﬁ\ﬂ ” Wﬁ?’%@q
— P\ \ I
3 e Mjarwmvm MYJ V%‘\ i
3 16 , | '
S ’UUW H ﬂﬂ@ /Wi Uil g
o I *
2n WYVAA\“W{\/\/ U hl f ‘l i |
I
UN VN | VN‘ !

15 i I3 30
Frequency (MHz)

Range (NHz) RB/UBH Ref/fttn  Det/Avg Mode Sueep Pte #Sups/fode Lobel Range (Hz) REW/UBU Ref/Attn  Det/Avg Mode Sueep Pls  #Sups/Mode Label
2:.15-38 K(-68)/-  87/18 Ph/Av 18ns/3cHz 9950 1/WRIT Phase N

Trace Markers

Range 2: Phase N .15 - 30MHz

Meter Corrected CFR 47 CFR 47
Marker Frequency Readin Det 101836_Wit  CABLELOS Readin FCC PART Margin FCC PART Margin
(MH2) 9 h EX_N[dB] S(dB) 9 15 Class B (dB) 15 Class B (dB)
(dBuV) (dB(uVolts)) op AV

13 162 44.04 Pk 9.9 1 54.04 65.36 -11.32 - -
14 162 23.4 Av 9.9 1 334 - - 55.36 -21.96
15 .354 42.6 Pk 9.8 2 52.6 58.87 -6.27 - -
16 .354 24.89 Av 9.8 2 34.89 - - 48.87 -13.98
17 .384 42.38 Pk 9.8 2 52.38 58.19 -5.81 - -
18 .384 29.52 Av 9.8 2 39.52 - - 48.19 -8.67
19 417 39.06 Pk 9.8 2 49.06 57.51 -8.45 - -
20 417 21.84 Av 9.8 2 31.84 - - 47.51 -15.67
21 612 29.53 Pk 9.8 2 39.53 56 -16.47 - -
22 .609 13.47 Av 9.8 2 23.47 - - 46 -22.53
23 19.932 30.06 Pk 10.2 4 40.66 60 -19.34 - -
24 19.947 16.04 Av 10.2 4 26.64 - - 50 -23.36

Pk - Peak detector

Av - Average detection

Quasi-Peak Emissions

Range 2: Phase N .15 - 30MHz

Frequency R'\g;;?r:g Dot 101836 With  CABLELOS C;éﬁ:%d C';i;g igc Margin C';i;g igc Margin

(MHz) (dBuV) EX_N[dB] S(dB) (dB(uVolts))  Class B QP (dB) Class B AV (dB)
.35325 40.48 Qp 9.8 2 50.48 58.89 -8.41 - -
.38415 41.05 Qp 9.8 2 51.05 58.19 -7.14 - -
41625 37.39 Qp 9.8 2 47.39 57.52 -10.13 - -

Qp - Quasi-Peak detector
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

12. SPOT-CHECK TEST RESULT

BANDEDGE (WORST CASE: 802.11b / 2412 MHz)

HORIZONTAL PEAK AND AVERAGE DATA

12l=UL SUWON Lab Chamber 3 2822 Jun 22 16:26:47
Restricted Baondedge
s Project Number:4738486782
Client:Samsung
ConfigiEUT / AC Adapter / Earphone
i Mode:DTS 2.4 BE H 11b 2412 PLS18.5
18 Tested by: 19568 / AC 120 U, 68 Hz
P Vit
95 !
o /
y
£ 85 /A
G
N /
C /’
I 5
2 7
£ 3 /
5
3 6 /
@ {
2 [
55 Averageilimit (dBull/m)
" Al Ll ] "™ b L tianbsish " Sl y \Jf“«,/
NSRRI T o ““-“ o " ' TPRRT AR ST I N,
45 4.l k¥
A . . el
v“ vv M y
35
2.31 1@ .5MHz/ 2.415
Freguency (GHz)
Ronge (612) REU/VE Ref/Attn  Det/fvg Node Sueep Pls  ¥owps/lade Fosition Ronge (6H2) REW/VEl Ref/Atin  Det/fivg Hode Sueep Pts oups/fode Fosition
1:2.31-2.415 NCEB)/IM  112/15  PERK/LogPar-Uiden  SnsecCPuto) 8B HAH 157 degs 193 cn | 2:2.31-2.415 MGG/ 112/15  WER/Par vg(RNS)  Basec(uta) 8083 1BATAUG 157 degs 193 cn H
Reter Comecied
e Frequency Rasing s 2137 coasaos o8 ATTIR) oc cor @) foving | avee it i Mg P L (@@uvim) Puarn | Agman | HOON |y
1 *2.39 0.14 Pk ) E 68.14 74 5.86 7 193 A
2 ¥ 2.38937 0.21 Pk ) - 68.21 - - 74 5.79 7 193 H
3 239 323 RMS ) 24 41.23 54 1277 - - 7 193 H
4 238923 5.64 RMS ) 24 4364 54 1036 7 193 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790406782-E3V2
FCC ID: ASLSMA236MN

DATE: 2022-07-11

HARMONICS AND SPURIOUS EMISSIONS(WORST CASE: 802.11b / 2457 MHz)

2457 MHz HORIZONTAL

H@UL SUWON Lab Chamber 3 2822 Jun 3@ 19:49:88
Radiated Emissions 3-Meters
Project Number:4798486759
6o Client:Somsung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_HARM_11b_2457
98 Tested by: 19568 / AC 120 U, 60 Hz
80
E
T 78
6
N
C
2 68
- Avg Limit (dBuU/m)
£
3 se
5
g JLM : M
& " ‘ q
H o S
Y : . ' iy )
; ) T v
39 » W
28
1 18
Frequency (GHz)
Ronge (62) RE/UBU Ref/Atin  Det/fvg fods Sueep Ple  #owpe/fode Fosition Ronge (GHz) RBU/UBU Raf/Attn  Det/Avg Mode Sueep Pts  foups/fode  Position
113 INC-6B)/30k  112/15  PEMK/LogPur-iden  189usec(uta) 6030 HAKH B-36ldegs 150 e | 3:3-18 NC-6aB) /3 87/0 PERK/LogPur—Video  1.4sec(Auta) 16k HAIH 0-360degs 150 cn H

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

R A e e el i R e e - e
*4.91389 46.11 PK2 34.7 -30.8 0 50.01 - - 74 -23.99 19 101 H
*4.91392 41.46 MAv1 34.7 -30.8 0 45.36 54 -8.64 - - 19 101 H
*7.37363 35.36 PK2 36 -24.7 0 46.66 - - 74 -27.34 0 100 H

9.9367 31.91 PK2 37.8 -21.5 0 48.21 74 -25.79 0 100 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

BANDEDGE (WORST CASE: 802.11qg / 2412 MHz)

HORIZONTAL PEAK AND AVERAGE DATA
~UL SUWON Lob Chamber 3 2822 Jun 22 16:42:08
Restricted Bandedge

IS Project Number :4758486782
' Client:Samsung
Config:EUT / AC Adapter / Earphone

Mode:DTS_2.4_BE_H_11g_2412
185 Tested by: 19568/ AC 120 U, 68 Hz

95

12

3
C 8 5 i
]
N
E A
5
T 7 {
3 5 i
> 6
@
.l
sl Average Linit (dBubl/m) p
R Uil b bkt kbt
A HHhpbby ¥ A ¥ i
45 it
" - \ " it
w f
35
2.31 18.5MHz/ 2.415
Freguency (GHz)
Rorge () REU/VE Ref/Attn  Det/fvg Mode Suzep Pls  ¥ops/lade FPosition Ronge (6D REW/VE Ref/Atin  Det/fivg Hode Sueep Pts oups/fode  Fositin
1:2.31-2.415 MC-68)/3 11215 PEAK/LogPur—Video EnsecCAuto) 8080 HAXH 161 dege 147 cn H| 2:2.31-2.415 HC-60B)/M 112/1 JER/Pur Avg(RHS)  Bnsec(huto) BBBB  1BATAUG 161 degs 147 cn H
eter Correcied
Marker Freduey Readng Det 3117_00218957 10d8_ATTIdB] 0C Corr (d8) eadng Average Limit (dBuvim) e Peak Limit (4BuVim) P b e Polarty
T 239 5311 Pk - - 6111 - - 74 “12.89 7 H
2 +2.38008 55.44 Pk ) 24 63.44 B - 74 -10.56 7 H
3 +2.39 42.2 RMS ) 24 50.2 54 38 s - 7 H
4 +2.38071 43.06 RMS ) 24 51.06 54 294 7 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

HARMONICS AND SPURIOUS EMISSIONS(WORST CASE: 802.11qg / 2412 MHz)
2412 MHz HORIZONTAL

HQUL SUWON Lab Chamber 3 2822 Jun 22 28:108:85
4]

Radiated Emissions 3-Meters
Project Number:4798486782
189 Client:Somsung
Config:EUT / AC Adapter / Earphone
i Mode :DTS_2.4_HARM_11g_2412
98 Tested by: 19568 / AC 128 U, 6@ Hz
80
E
T 78
S
N
5
2 66
— Avg Limit (dBuU/m) r
£
3 5o (
5
3 |
S ; “‘MW 30 ‘...AM
48 -t 1 - P i
Q T ; v W ”
At Y WY
30
26
1 18 18
Frequency (GHz)
Ronge (6H2) RE/UBU Ref/Atin  Det/Avg fods Sueep Pic  #oups/fode Fosition Ronge (6Hz) RBU/UBW Ref/Attn  Det/Avg Mode Sueep Pts  fups/fode  Position
1153 INC-68)/38k  112/15  PEAK/LogPur-Uideo  189mscc(futa) 6620 PAH B-360degs 150 co | 3:3-18 IHC-6c>/30k 8778 PEAK/LogPur-Video  1.dsec(futo) 16k HAMH 8-368degs 250 cn H

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

Radiated Emissions

Meter Corrected
| g | ow | US| e | occum | Rmam | gmbm | Ve | fatm | ve | gme | e | oy
7.24367 35.27 PK2 36 -25.6 0 45.67 - - 74 -28.33 0 100 H
9.64637 33.25 PK2 37.4 -21.5 0 49.15 - - 74 -24.85 0 100 H
*4.82411 41.81 PK2 34.6 -30.1 0 46.31 - - 74 -27.69 8 126 H
*4.82426 30.73 MAv1 34.6 -30.1 0 35.23 54 -18.77 - - 8 126 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

BANDEDGE (WORST CASE: 802.11n HT20 /2472 MHz)

HORIZONTAL PEAK AND AVERAGE DATA
~UL SUWON Lob Chamber 3 2822 Jun 22 16:54:57
Restricted Bandedge

s Project Number:4798406782
Client:Samsung

Config:EUT / AC Adapter / Earphone

Mode:DTS_2.4_BE_H_11n_HT28_2472

185 Tested by: 19568/ AC 120 U, 68 Hz

95 /J«, w W
il
il
/
/

i

12

¢

(dBul/mI Horizontal

g Limit C(dBuU/m)

MWMMHW xhlmwwmu i ot Al
. y i i

45
» " "™
e " u
35
2.46 8. 3MHz/ 2.563
Freguency (GHz)
Ronge (6z) REU/VE Ref/Attn  Det/fvg Mode Suzep Pls  ¥ops/lade FPosition Ronge (6D REW/VE Ref/Atin  Det/fivg Hode Sueep Pts oups/fode Fositin
112.46-2.563 INCEB)/3M 11215 PEAK/LogPur-Uiden  Bnsecthutc) 6080 HAMH 169 degs 253 cn H| 2:2.46-2.563 HC-6B/M  112/1 ER/Pur Avg(RHS)  Busecthuto) B3B8 1GDTAUG 163 degs 253 cu H
eter Correcied
Marker Freduey Readng Det 3117_00218957 10d8_ATTIdE] 0C Corr (d8) eadng Average Limit (dBuvim) e Peak Limit (4BuVim) P ‘Be ks Polarty
T 24835 53.02 Pk X 62.12 - - 74 1188 69 253 H
2 *2.48351 54.5 Pk . -24 62.7 - - 74 -11.3 69 253 H
3 *2.4835 40.54 RMS . -24 48.74 54 -5.26 - - 69 253 H
4 *2.48355 41.25 RMS . -24 49.45 54 -4.55 69 253 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790406782-E3V2 DATE: 2022-07-11
FCC ID: ASLSMA236MN

HARMONICS AND SPURIOUS EMISSIONS(WORST CASE: 802.11n HT20 / 2437 MHz)
2437 MHz HORIZONTAL

@UL SUWON Lab Chamber 3 2822 Jun 3@ 28:26:28

Radioted Emissions 3-Meters
Project Number:4798486759
6o Client:Somsung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2 . 4_HARM_11n_HT20_2437
98 Tested by: 19568 / AC 120 U, 60 Hz
80
E
T 78
5]
N
5 |
£ 60 I
~ Avg Limit (dBul/m) |
£
3 5@ \
$ Lﬁmﬂ“'
o
v s M.ANAAJ ) o LM
bbb [ i i v o
i) i ‘ w
e ik
30 =
20
1 18 18

Frequency (GHz)

Range (GHz) RBLI/UB Ref/Attn Det/Avg Mode Sueep Pls #5wps/Mode Fosition Ronge (6Hz) RBU/UBU Ref/Attn  Det/Avg Mode Sueep Pts #5ups/Mode Fosition
101-3 INC-608)/38k  112/15  PEAK/LogPur-Uideo  139usec(futa) 6008  MAXH B-360degs 150 cn f 3:3°18 WC-6cB)/30k  87/8 PEAK/LocPur-Uidea  1.dsec(Auta) 16k MAXH 8-368degs 158 cn H

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

Radiated Emissions

Meter Corrected

Frequency : Avg Limit Margin Peak Limit Margin Azimuth Height
ey FEESI\;\)Q Det 3117_00218957 3GHz_HP[dB] DC Corr (dB) 3533‘/%9 (@Buvim) ) (eBuvim) @ (0egs) o Polarity
*4.87423 41.07 PK2 34.6 -30.6 0 45.07 - - 74 -28.93 0 100 H
*7.31673 35.58 PK2 36 -25.2 0 46.38 - - 74 -27.62 0 100 H
9.74483 32.12 PK2 375 -21.4 0 48.22 - - 74 -25.78 0 100 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak

END OF TEST REPORT
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